Mercedes
Mercedes

List of parts

Code Part number Name/Comment Footnotes Quantity Version
1 Q0001891V000000000 NUT . M6 WAF 10
002 ----
1 Q0001891V000000000 NUT . M6 WAF 10
002 R
2 Q0001243V015000000 HORIZONTAL STRUT FRONT PA

Replaced by Q0001243V016000000
021: From Chassis: H 999999
021: From Date: 03.01.2003
022: From Chassis: J 000001
022: From Date: 03.01.2003
001 L
2 Q0001243V016000000 HORIZONTAL STRUT FRONT PA
021: From Chassis: H 999999
021: From Date: 03.01.2003
022: From Chassis: J 000001
022: From Date: 03.01.2003
001 L
2 A 4506220016 STIFFENING
001 L
2 Q0007746V010000000 HORIZONTAL STRUT FRONT PA
R.H.D.
025: From Chassis:
025: From Date: 08.04.2002
001 R
2 A 4506220116 STIFFENING
R.H.D.
001 R
3 Q0008270V000000000 FLAT HEAD SCREW WITH ROUN
002 L
3 A 0089904304 BOLT
002 L
3 Q0008270V000000000 FLAT HEAD SCREW WITH ROUN
001 R
3 A 0089904304 BOLT
001 R
3 Q0011555V000000000 FEMALE TORX SCREW M6 X 20
001 R
4 Q0005639V000000000 SCREW DG 60 X 22Z MICRO-E
001 ----
5 Q0001818V005000000 HOLDER INSTRUMENT PANEL F
CO-DRIVER'S SIDE
001 L
5 Q0007752V003000000 HOLDER INSTRUMENT PANEL F
CO-DRIVER'S SIDE
001 R
6 Q0001242V006000000 MOUNTING KEY CROSSMEMBER
CROSS MEMBER BELOW INSTRUMENT PANEL
001 ----
7 Q0012362V000000000 SCREW DG80 X 62 MICRO-ENC
CO-DRIVER'S SIDE
DG 80 X 62
001 ----
8 Q0008663V000000000 RUBBER WASHER 28X6.5
002 L
9 Q0001878V000000000 BOLT
M8 X 20 - 8.8
001 ----
10 Q0001118V013000000 VERTICAL STRUT

Replaced by Q0001118V014000000
001 ----
10 Q0001118V014000000 VERTICAL STRUT
001 ----
10 A 4506210034 STAY
001 ----
11 Q0001881V000000000 BOLT
PT DG40 X 16 Z
001 ----
12 Q0007740V015000000 CROSSMEMBER COCKPIT MAGNE
CROSS MEMBER BELOW INSTRUMENT PANEL
001 R
12 Q0001112V015000000 CROSSMEMBER COCKPIT MAGNE
CROSS MEMBER BELOW INSTRUMENT PANEL
025: From Chassis:
025: From Date: 08.04.2002
001 L
13 Q0005637V000000000 SCREW DG 80 X 56 MICRO-EN
DRIVER'S SIDE
DG 80 X 28.5
001 ----
14 Q0001557V010000000 HOLDER INSTRUMENT PANEL F
DRIVER'S SIDE
001 ----
19 Q0008268V008000000 HORIZONTAL STRUT FRONT PA
CO-DRIVER'S SIDE
021: From Chassis: H 999999
021: From Date: 03.01.2003
022: From Chassis: J 000001
022: From Date: 03.01.2003
001 R
20 Q0009350V002000000 ADAPTER PLATE COCKPIT CRO
CROSS MEMBER BELOW INSTRUMENT PANEL
001 R
21 A 0009903492 EXPANSION RIVET
CROSS MEMBER BELOW INSTRUMENT PANEL
5 MM
001 R